SPARE PARTS LIST

MODEL NO. 9031

PAGE 1

ITEM PART NO. DESCRIPTION QTY NOTE
001 152490-4 GRIP 36 COMPLETE 1

003 286241-4 CAP 30 9031 1

004 951116-3 *TENSION PIN 4-20 DIN1481 10PK 1

005 265999-8 *PT SCREW 4X25 10PK 3

006 342152-4 FLAT SHOE 9030/9031 1

007  266035-3 *CT SCREW M5X12 9031 10PK 1

008 231056-4 *COMPRESSION SPRING 13 5PK 1

009  253052-2 *NARROW THIN WASHER 12 10PK 1

010 252605-4 NUT M16 9030/9031 1

011 159748-2 GEAR HOUSING COMPLETE 9031 1

012  211023-5 BALL BEARING 607LB 9540/9541/9 1

013  226435-9 HELICAL GEAR 35 9031 1

014  258009-8 SPRING PIN 9031 1

015 211331-4 'BALL BEARING 6904DDW 9031 1

016  285830-2 'BEARING RETAINER 44 9031 1

017 266058-1 *COUNTERSUNK SCREW M4X12 10PK 2

018 222129-4 PULLEY 33-64 9031 1

019 794115-0 ABRASIVE BELT 30X533 AA100 1

020 415624-3 PULLEY LINER 9031 1

021 941101-4 *FLAT WASHER 5 DIN125-B 10PK 1

022 266067-0 *CAP HD SCREW M5X20 L.THR 5PK 1

023  265995-6 *PT SCREW 4X18 10PK LF1000 3

024  415635-8 HANDLE COVER 9031/9032 1

025 651263-7 SWITCH SGEL206C 9031/9032 1

026  645200-1 NOISE SUPPRESSOR LS0714/JR3060LC1230/RP1100C/3705/HM1810/307115V
027 631676-8 CONTROLLER 110V 9031/9032 1 115V
028  265995-6 *PT SCREW 4X18 10PK LF1000 2

029 687063-9 STRAIN RELIEF HR2400/3707/37082414NB/9920/RP1100C 1

030 663926-3 POWER SUPPLY CORD 1.0-2-2.5 1 115V
031 682502-4 CORD GUARD 8-85 3707/N1923B 1

032 951116-3 *TENSION PIN 4-20 DIN1481 10PK 1

033  322746-1 TOP PULLEY SHAFT 9031 1

034  222130-9 PULLEY 30-25 9031 1

035 210015-1 BALL BEARING 688DDW 9031 1

036  331450-1 SLEEVE 12 9031 1

037  210015-1 BALL BEARING 688DDW 9031 1

038 154417-0 ANGLE STAY COMPLETE 9031 1

039 165110-1 ARM COMPLETE 9031 1

040  253904-7 *WAVE WASHER 12 9031 5PK 2

041  252138-9 HEX NUT M6-17 9031 1

042 857678-8 NAME PLATE 9031 1

043  191940-4 CARBON BRUSH CB-411 1

044  643550-8 BRUSH HOLDER CAP CB-9-14-17/N1 2

045 159747-4 MOTOR HOUSING COMPLETE 9031 1

046  599327-8 FIELD ASSY 110V 9031 1 115V
047  266052-3 *PT SCREW 4X60 TRILBULAR 5PK 2

048  415634-0 BAFFLE PLATE 9031/9032 1

049  211028-5 BALL BEARING 627LB/N1923BD/903 1

050 681614-0 INSULATION WASHER 627/N1923BD/ 1

051 517146-0 ARMATURE ASSY 110V 9031 1 115V

INC. 49,50,52,53

052  241884-9 FAN 60 TWO0350 1

053  210005-4 BALL BEARING 608DDW 4157KB  HR3000C/JN1601/9016B/PC110@ UB1101
AO01  794109-5 ABRASIVE BELT 30X533 AA40 1

A02 794111-8 ABRASIVE BELT 30X533 AAGO 1

AO03  794113-4 ABRASIVE BELT 30X533 AA80 1

A04  794115-0 ABRASIVE BELT 30X533 AA100 1

AO5  794117-6 ABRASIVE BELT 30X533 AA120 1

EO1 652259-1 CLAMP WASHER 1902/9046 4

EO02 655030-2 *PLUG UK TYPE 2107F/JR3050T HM1810/HR2432/JR3060T/3070CT 115v

EO3

654091-9

NON INSULATED TERMINAL LC1230 N910/RP0910/HM1810/HR2432/JR3A 15V




SPARE PARTS LIST

PAGE 2

MODEL NO. 9031

ITEM PART NO. DESCRIPTION QTY NOTE
EO4 654077-3 INSULATED TERMINAL FV2-M3 2
EO7 344571-0 FRONT COVER 9031 1

EO08 654051-1 EARTH TERMINAL 1902/UH4500 1




SERVICE DRAWING

PAGE 1

MODEL NO. 9031

< @Bﬁ" P
e Y o W\Jﬁf 4 \?%m

~ N

11

Qo
M M o / NVE
/@\\%\) MX@@

TR <

“%/‘{\N\/?\
/N 27 IQ’>. @ \{L%T%\\/O\
LN T AN
o \ﬁ ((\\@%




